

Sample description	CO450	Sending testing department	Production Dept
Fabric color	GREEN	Sample quantity	2m
Standards/methods used	EN norms	Test number	20220728
Fabric Test Data Items	Standard value	Measured value	
Width	147-150cm	147cm	
Weight	450GSM+/-5%	440gsm	
60°C 5x wash Shrinkage	≤+/-3%	Warp: -2.8% Weft: -1.0%	ISO 6330
Tear Strength(N/N)	Warp: 20 Weft: 20	Warp: 35 Weft: 50	ISO13937-2
Tensile strength(N/N)	Warp: 650 Weft: 400	Warp: 1350 Weft: 1150	ISO13934-1
After flame (seconds)	≤2s	0	ISO15025
After Glow (seconds)	≤2s	0	ISO15025
Char Length (mm)	≤150mm	55	ISO15025
Color Fastness To Rubbing	Dry	4	ISO 105-X12
	wet	3-4	

Date: July 28, 2022